
Guidance for the Treatment of Landfill Leachate

Page 76 of 182

Sector Guidance Note IPPC S5.03 – February 2007

2.1.5 Biological treatment processes

2.1.5.1. Anaerobic biological treatment processes

General information
Anaerobic digestion is a process for degrading organic matter in closed vessels
in the absence of air.  Biogas comprising methane and carbon dioxide is a
product of the process, which may be used to generate electricity at very large
treatment plants, but is more commonly used to provide heating of the reactor,
the process requiring temperatures in excess of 30ºC for optimum performance.

The process has been very successfully applied to the digestion and
conditioning of sludges from sewage treatment works, to facilitate their final
[...]
Treatment is generally carried out in circular tanks, of depth 5 to 6 metres, with
a simple roof structure.  Use of high efficiency venturi aerators, means that all
energy consumed by the aerators, and all heat energy generated during
biological treatment, can be retained and used to ensure that treatment takes
place within a temperature range of 20 to 30°C, at all times.  Burial of SBR
tanks (generally applicable only where concrete structures are used) can
improve insulation further, and also reduce visual impact.  Experience has
demonstrated that even in extremely exposed locations (e.g. Robinson, 1999)
very stable temperatures and treatment rates can be maintained at all times.

This
 do

cu
men

t w
as

 w
ith

dra
wn o

n 3
0/1

/20
20



Guidance for the Treatment of Landfill Leachate

Page 95 of 182

Sector Guidance Note IPPC S5.03 – February 2007

Reinforced concrete is generally the preferred material for tank-based SBR
systems, having a long life expectancy and better structural integrity.

Alternative materials such as epoxy-coated steel have sometimes proved
inadequate to prevent corrosion in some instances. Glass coated steel tanks
require annual emptying, steam cleaning, inspection and repair if a warranty is
to be provided, which may not be practicable if an increasingly acclimatised
biological population is to be maintained.

Use of fully buried Glass Reinforced Plastic (GRP) “interceptor-type” tanks as
SBRs has resulted in variable degrees of success. There are concerns about
leak detection and long-term abrasion resistance, to grit etc passing through the
powerful venturi aerators. These issues have to be considered when
establishing BAT.

Typical examples of tank-based SBR treatment system are shown below in
Plates 2.14 and 2.15.

Plate 2.14: Typical example of a buried tank SBR leachate treatment
system:  Arthurstown Landfill, Dublin, 300 m3/d, 1998- (see
Robinson and Harris, 1999)

Plate 2.15: Typical example of an above-ground SBR leachate treatment
system:  Llanddulas Landfill, Abergele, 150 m3/d, 2002- (see
Robinson and Last, 2003)

This
 do

cu
men

t w
as

 w
ith

dra
wn o

n 3
0/1

/20
20



Guidance for the Treatment of Landfill Leachate

Page 96 of 182

Sector Guidance Note IPPC S5.03 – February 2007

Very large tank-based SBR leachate treatment plants can now be designed and
operated reliably, treating large volumes of very strong leachate from large
landfills. Often representing contaminant loads equivalent to those in domestic
wastewaters from populations of several hundred thousand people (e.g. see
Plate 2.16).

Plate 2.16: Large tank-based SBR System:  Arpley Landfill, Warrington,
450 m3/d (COD 10,000 mg/l, ammoniacal-N 2500 mg/l), 2001-
(see Robinson and Last, 2003)

Very high treatment efficiencies can be achieved by such SBR systems for very
strong leachates – typical examples are presented in Table 2.13 below.

Table 2.13: Typical performance data from tank-based SBR leachate 
treatment schemes

Efford
2003-

Robinson & Last, 2003

Llanddulas
2002-

Robinson & Last, 2003

Arpley
2001-

Robinson et. al, 2003

Determinand Leachate Effluent Leachate Effluent leachate Effluent

COD 942 462 3410 762 5990 1060

BOD5 72 22 1520 9 688 <1

Ammoniacal-N 820 1.59 965 1.2 1460 3.2

nitrate-N 0.21 423 <0.3 668 1.9 1238

nitrite-N 0.04 0.56 <0.1 <0.1 <0.1 0.1

Notes: Results in mg/l

NB – effluents at Efford and Arpley subjected to additional polishing before discharge

The warmer and more stable operating temperatures within a tank-based SBR
system generally result in higher rates of treatment, although as in a lagoon
SBR, short-term storage and blending of influent leachates is beneficial with one
or two days flow typically being stored within a raw leachate balance tank.

Venturi aerators have proved to be efficient and reliable, and are readily
installed to provide flexibility in optimising mixing patterns for optimum
treatment.  Only when installed at excessive power (greater than about 80 watts
per m3 of aeration volume) have any adverse effects on floc formation been
observed in leachate treatment applications.

This
 do

cu
men

t w
as

 w
ith

dra
wn o

n 3
0/1

/20
20



Guidance for the Treatment of Landfill Leachate

Page 97 of 182

Sector Guidance Note IPPC S5.03 – February 2007

Diffused air systems have been used instead of venturi aerators. They require
regular cleaning to ensure there is no problem with inorganic precipitation. The
oxygen transfer efficiencies of well maintained diffused aerators may prove
better than venturi aerators and they may prove more energy efficient.

Successful operation of any dispersed biomass/activated sludge biological
treatment system requires development and acclimatisation of a biomass that
will flocculate well, settle rapidly, and compact well in the base of the SBR
during the settlement/clarification stage.  These features are generally assisted
in a leachate SBR by the fact that sludge may contain up to 40 or 50 percent of
inorganic solids, primarily iron and calcium, which are also beneficial to
flocculation.

Effluents from tank-based SBR systems may typically contain between 50-200
mg/l of suspended solids in effluent, and are not likely to be suitable for direct
discharge to surface waters. Simple polishing processes such as Dissolved Air
Flotation (DAF), or reed beds (each discussed elsewhere) can readily provide
effluents suitable for discharge into surface watercourses.  About half of all tank-
based SBR systems presently treating leachate in the UK, discharge effluents
into surface watercourses.

Smaller, tank-based SBRs typically handling throughputs of up to 50 m3 per day
of leachate can readily be constructed more simply, for application at small rural
landfills (e.g. see Plate 2.17), where glass-coated steel tanks may be more
appropriate.

Plate 2.17: Smaller tank-based SBR treating leachate at Gairloch Landfill,
Ross and Cromarty (30 m3/d, 1993-)

Environmental issues and concerns for tank-based SBRs

Such systems, in combination with well-designed and engineered process
designs, allow a high level of automation to be adopted, and to incorporate
safety measures such as fail-safe procedures, interlocks, alarms, telemetry, and
emergency dial-out systems.

Odours should not be an issue, in well-operated and designed SBR. Noise is
less likely to be significant when venturis are used as they operate at a depth of
5 to 6m for optimum oxygen transfer efficiencies. There may be minor noise as
air is entrained within delivery pipes at surface level that requires attenuation.

This
 do

cu
men

t w
as

 w
ith

dra
wn o

n 3
0/1

/20
20



Guidance for the Treatment of Landfill Leachate

Page 98 of 182

Sector Guidance Note IPPC S5.03 – February 2007

It is possible to use alternative means of oxygenating water within an SBR tank.
In particular, compressed air and liquid oxygen have been used occasionally in
the UK.  Main issues are ability of compressed air systems to re-suspend
biological solids, to handle inorganic precipitation, and to provide oxygen cost-
effectively.  Liquid oxygen is generally relatively expensive, but may be required
to deal with transient peaks in loading. Such use requires appropriate safety
measures to be adopted.

As for lagoon SBR systems, production of foam, especially when treating
stronger leachates (e.g. ammoniacal-N >1500 mg/l) may require routine
addition of small quantities of an appropriate antifoam solution.  This can be
automated simply, by monitoring of foam levels, to optimise dosing rates.

Although SBR leachate treatment systems can effectively treat very strong
leachates indeed, (successful treatment of leachates with concentrations of
ammoniacal-N up to 6000 mg/l has been reported (see Chen et al, 1997).
Levels of ammoniacal-N in effluents will rarely exceed 5 mg/l in a well designed
and well operated system, further simple effluent polishing may often be
required to meet stricter surface water discharge standards.  In particular, levels
of suspended solids (often 50-200 mg/l in SBR effluent) and of ammoniacal-N,
may require additional treatment.  Horizontal flow reed beds are often used for
this purpose (see separate section).

2.1.5.2.4  Membrane bioreactors (MBRs)

General overview

The Membrane Bioreactor (MBR) process is essentially an advanced form of
the traditional activated sludge process, where the biological part of the process
is combined with ultrafiltration membrane technology, for separation of return
sludge from a clarified/filtered effluent.  This replaces the need for a separate
settlement tank, which is often the rate-limiting step in conventional effluent
treatment.

Process overview

The separation of biomass from a clarified and treated effluent is accomplished
by a cross flow filtration process, within an efficient ultrafiltration (UF) system.
This retains all biomass, and all suspended solids typically larger than about
0.02 µm, including all bacteria.  The concentrated sludge separated out by the
system is continually returned to the bioreactor as return sludge, as in a
conventional activated sludge system.  However, because of the improved
efficiency of the solids separation stage much higher concentrations of biomass
can be maintained within the bioreactor, where Mixed Liquor Suspended Solids
(MLSS) values of up to 20,000 mg/l are typical.  This allows more intensive
treatment to take place, reducing the size of plant required for a given loading of
contaminants.  The bioreactor stage of treatment is also often operated at
increased pressure, to further increase treatment rates. Pressurised aeration
tanks allow a reduction in the volume of air utilised because of greater oxygen
transfer efficiency.  This in turn leads to greater control with regard to foaming
and the emission of VOCs and other odorous substances.

The key part of the process is the membrane filtration stage, an area in which
rapid progress has been made in recent years.  Processes such as turbulent
and directed air flows along membrane surfaces have also improved control of
membrane clogging, and have minimised the size of ultrafiltration units required
for a given application. Recent developments use automatically controlled
sequences of forward and back flushing of the UF modules to maintain the flux
rate. The mounting of cross flow modules externally to the aeration tank can
greatly facilitate the cleaning process.

This
 do

cu
men

t w
as

 w
ith

dra
wn o

n 3
0/1

/20
20



Guidance for the Treatment of Landfill Leachate

Page 99 of 182

Sector Guidance Note IPPC S5.03 – February 2007

Over 500 MBR treatment systems have been commissioned at full-scale, to
treat both industrial and municipal wastewaters, and rapid advances and
improvements to the process continue to be made, as experience is gained
(e.g. van Dijk and Roncken, 1997, Robinson AH, 2003, and Robinson AH
2005).

A number of leachate pilot trial have been conducted in the UK where full scale
cross flow MBRs have been operating in the food industry for several years.
Two full scale MBR leachate treatment plants are due to become operational in
the UK in 2006. More than 50 full-scale plants have been constructed in
Germany, France, Spain and other countries and typical performance data are
included in Table 2.14 below.

Denitrification reactors can readily be added, to achieve anoxic removal of
nitrate-N, generally using methanol as a carbon source, in a pre-denitrification
configuration.

The use of UF membranes rather than sedimentation for liquids/solids
separation generates an effectively ‘solids free’ effluent. Also bacteria are
retained both for nitrification and oxidation of hard to degrade COD. The ‘solids
free’ effluent is suitable for further treatment if necessary by reverse osmosis,
activated carbon or wetland.

The heat generated by the UF feed pump together with the exothermic nature of
the process and the compact nature of the plant means that the MBR process
tends to operate at 30 –35 °C, an optimum temperature range for nitrification.

This
 do

cu
men

t w
as

 w
ith

dra
wn o

n 3
0/1

/20
20



Guidance for the Treatment of Landfill Leachate

Page 100 of 182

Sector Guidance Note IPPC S5.03 – February 2007

Table 2.14: Typical performance data from MBR leachate treatment
schemes

a b c d

Determinand Leachate Effluent Leachate Effluent Leachate Effluent Leachate Effluent
COD 2340 15 2800 10 2700 71 5120 51
BOD5 - <5 - <5 - <5 - <5
Ammonia 980 1.5 844 0.2 1250 0.2 1800 1
Nitrate - 34 - 3.5 - 0.15 - 45
Nitrite - 0.12 - 0.12 - 0.01 - 1

e f g h
Determinand Leachate Effluent Leachate Effluent Leachate Effluent Leachate Effluent
COD 3470 65 1060 237 9500 41 22000 51
BOD5 - <5 97 3 - <5 2700 <5
Ammonia 1000 0.1 920 0.2 3600 0.1 2330 0
Nitrite - 12.5 70 90 - 150 23
Nitrate - <0.1 - 0 - 0 0
Key :
a – Freiburg, Germany (1999 - ), Flow 129 m3/d, MBR volume 98 m3, Membrane area 88 m2

b – Loerrach, Germany (1997 - ), Flow 331 m3/d, MBR volume 240 m3, Membrane area 226 m2

c – Lueneburg, Germany (1996 - ), Flow 120 m3/d, MBR volume 114 m3, Membrane area 160 m2

d – Biberach, Germany (2002 - ), Flow 119 m3/d, MBR volume 200 m3, Membrane area 68 m2

e – Karlsruhe, Berg Germany (1997 - ), Flow 60 m3/d
f – Bilbao, Spain (2004 - ), Flow 2200 m3/d, MBR volume 1260 m3, Membrane area 972 m2

g – Sloius, Spain (2002 - ), Flow 115 m3/d, MBR volume 206 m3, Membrane area 32 m2

h – Qingdao, China (2003 - ), Flow 284 m3/d, MBR volume 760 m3, Membrane area 162 m2

Notes:
Treatment data in mg/l
The data shown are results obtained when the plants are operated to produce the best effluent.
The data is courtesy of Wehrle Environmental

Environmental issues and concerns

Like the SBR process, treatment of leachate in an MBR is readily automated,
with process control achieved through a programmable logic control (PLC) and
operator interface PC.  Again, the process is readily fitted with a telemetry
system, allowing the plant to be remotely monitored for alarms and optimisation.

The more intensive nature of the process, with relatively short hydraulic
retention times, higher concentrations of solids in mixed liquor, and pressurised
reactors, demands a higher degree of monitoring than is required for an SBR,
and failsafe controls and auto shut-down facilities are essential.

Replacement and cleaning of UF modules is a relatively straightforward manual
process, which can be carried out by trained staff with minimal disruption.
Similar chemicals are used to the SBR process, and require similar degrees of
control and management.  The two most common chemicals used as a carbon
source for denitrification are methanol and acetic acid.  Methanol is generally

This
 do

cu
men

t w
as

 w
ith

dra
wn o

n 3
0/1

/20
20



Guidance for the Treatment of Landfill Leachate

Page 101 of 182

Sector Guidance Note IPPC S5.03 – February 2007

less expensive than acetic acid, but requires a delivery, storage and dosing
system which takes account of its flammable and explosive nature.  Foam
control is generally more important than in other aerobic biological processes,
as a result of the more intensive treatment, and it is important to ensure that
antifoam reagents selected are compatible with the UF membranes being used.
Biodegradable compounds are generally preferred to silicone reagents because
of this, and operating costs may be increased as a result.

The contained nature of the process minimises potential for odour and other
emissions, and a typical MBR plant has an external vertical bioreactor vessel,
with all membrane stages etc carried out within an adjacent building.  The
height of the glass-coated steel bioreactor vessel may typically be 10m or more,
to optimise aeration efficiency, and may have planning implications, but
because it generally comprises a silo-like unit, which is readily moveable, this
may reduce concerns. This may also allow portable MBR units to be
constructed, and operated on a temporary basis to deal with transient leachate
problems at some landfill sites. Larger installations are usually equipped with